
Ref. Catalog
No. No. Description
— 60087 AUTOFEED® Assembly
1 60682 Feed Knob
2 60762 Advance/Retrieve Label
3 60692 Top Roller Housing
4 60702 Ball
5 93475 Ball Holder
6 93375 Spring
7 60707 Movable Roller Holder
8 59585 Knob
9 93630 Clutch Handle Assy. w/Knob

10 60737 Bolt 5/16" - 18 x 3", Hex Head (6)
11 44112 Retaining Ring 
12 60742 Actuator
13 60697 Return Spring

Ref. Catalog
No. No. Description
14 60747 Front Support Plate
15 60752 Roller Bearing (3)
16 27517 Lock Nut 5/16" - 18 (6)
17 60672 Handle (2)
18 61222 Back Support Plate
19 60717 Bearing Spacer (3)
20 60722 Stationary Roller Housing (2)
21 60732 Actuator Pin (6)
22 68362 Spacer 0.12" (2)
23 68367 Thrust Bearing Assembly (2)
24 68372 Spacer 0.235" (2)
25† 68377 Spacer 0.06" (2)
26 89810 Grease Fitting (4)
27† 60727 Stationary Roller Housing (2)

1

2
3

4

5

6

7

8

9

10

11
12

13

14

15

16

17

18

19

20

21
22

23

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

26

24

25†

27†

AUTOFEED® Components

† Service Note: Remove the 0.06″ spacers (Ref. No. 25) from the stationary roller holders (Ref. No. 27) to use the
AUTOFEED® on 1/2″ cable.

60

Drain Cleaning MachineK-3800



67

Drum Machine K-6200

1

10
11

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

AUTOFEED®

Ref. Catalog
No. No. Description
— 95812 AUTOFEED® Assembly
1 60682 Feed Knob
2 60692 Top Roller Housing
3 60762 Advance/Retrieve Label
4 89810 Grease Fitting (4)
5 93475 Ball Holder
6 93375 Spring
7 60622 Mounting Knob (2)
8† 95832 Locator Ring (2)
9 60672 Mounting Knob Assembly (2)

10 32270 Screw Socket Head 5/16" - 18 x 3/4" (2)
11 27517 Lock Nut 5/16″ - 18 (6)
12 60707 Movable Roller Holder
13 60732 Actuator Pin (6)
14 95632 Back Support Plate

Ref. Catalog
No. No. Description
15 60717 Bearing Spacer (3)
16 68367 Thrust Bearing Assembly (2)
17 60037 Spacer (4)
18 60727 Stationary Roller Housing (2)
19 68372 Spacer 0.235″ (2)
20 60722 Stationary Roller Holder (2)
21 60752 Roller Bearing (3)
22 60747 Front Support Plate
23 60737 Bolt 5/16" - 18 x 3″, Hex Head (6)
24 60742 Actuator
25 44112 Retaining Ring 
26 93630 Clutch Handle Assembly w/Knob
27 59585 Knob
28 60697 Return Spring

8†

6

5

4

3

7

2

21

13

12

14

15

22

20

17

16

19

13

4

23
25

28

18

4

24

26

27

4

9

†  Apply Loctite to Locator Ring



76

Drain Cleaning MachineK-7500

1

2
3

4

5

6

7

8

9

10
11

12

13

14

15

16

17

18

19

20

21

† Service Note: Add the 0.06" spacers (Ref. No. 23) to the stationary
roller holders (Ref. No. 25) to use the AUTOFEED®

on 5/8" cable.

24

22

23

25

AUTOFEED® Assembly

Ref. Catalog
No. No. Description
c 60032 AUTOFEED® Assembly
1 60682 Feed Knob
2 60762 Advance/Retrieve Label
3 60692 Top Roller Housing
4 93475 Ball Holder
5 93375 Spring
6 60707 Movable Roller Holder
7 59585 Knob
8 93630 Clutch Handle Assy. w/Knob
9 60737 Bolt 5/16" - 18 x 3", Hex Head (6)

10 44112 Retaining Ring 
11 60742 Actuator
12 60697 Return Spring
13 60747 Front Support Plate
14 60752 Roller Bearing (3)
15 27517 Lock Nut 5/16" - 18 (6)
16 60672 Handle (2)
17 60712 Back Support Plate
18 60717 Bearing Spacer (3)
19 60722 Stationary Roller Housing (2)
20 60732 Actuator Pin (6)
21 68367 Thrust Bearing Assembly (2)
22 68372 Spacer 0.235" (2)
23† 68377 Spacer 0.06" (2)
24 89810 Grease Fitting (4)
25† 60727 Stationary Roller Housing (2)

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

European Wiring Diagram

Wiring Diagram




